
ISO_full_bleed_2A0_(1189.00_x_1682.00_MM)

SHEET NO.

SITE PLAN

SITE PLAN
01/18

PLAN SHOWING THE PROPOSED ADDITIONAL

CONSTRUCTION OF 5TH FLOOR(PART) TO 10TH FLOOR(PART)

AND CHILLER PLANT AT TERRACE FLOOR PART AT SOUTHERN

PORTION OF HIGH RISE  DATA CENTER BUILDING TO THE

EARLIER APPROVED BUILDING WITH  GROUND FLOOR +

14 FLOORS AND CHILLER PLANT AT TERRACE FLOOR PART

AND  HSD PUMP ROOM  2 NOS. IN GROUND LEVEL  AND A

SEPARATE PUMP ROOM  BELOW  GROUND LEVEL  AT

PLOT NO. 20, AMBATTUR INDUSTRIAL ESTATE ABUTTING

CHENNAI BYE-PASS ROAD, CHENNAI - 600 098 COMPRISED IN

OLD S.NO. 130 PART, 131 PART, 138 PART, 141 PART,

T.S. NO. 17, BLOCK NO: 54 OF  AMBATTUR  VILLAGE,

AMBATTUR TALUK , THIRUVALLUR DISTRICT, WITHIN THE
[...]
S

P

V
S

P

V
S

P

V
S

P

V
S

P

V
S

P

(
U

/
G

)
T

A
N

K
(
D

O
M

E
S

T
I
C

)

(U/G)TANK(RAIN WATER)

(
U

/
G

)
T

A
N

K
(
F

I
R

E
 
F

I
G

H
T

I
N

G
)

(U/G)TANK 1 (HSD)

(
U

/
G

)
T

A
N

K
 
1
7
(
H

S
D

)

(
U

/
G

)
T

A
N

K
 
1
6
(
H

S
D

)

(
U

/
G

)
T

A
N

K
 
1
5
(
H

S
D

)

(
U

/
G

)
T

A
N

K
 
1
4
(
H

S
D

)

(
U

/
G

)
T

A
N

K
 
1
3
(
H

S
D

)

(
U

/
G

)
T

A
N

K
 
1
2
(
H

S
D

)

(
U

/
G

)
T

A
N

K
 
1
1
(
H

S
D

)

(
U

/
G

)
T

A
N

K
 
1
0
(
H

S
D

)

(
U

/
G

)
T

A
N

K
 
9
(
H

S
D

)

(
U

/
G

)
T

A
N

K
 
8
(
H

S
D

)

(
U

/
G

)
T

A
N

K
 
7
(
H

S
D

)

(
U

/
G

)
T

A
N

K
 
6
(
H

S
D

)

(
U

/
G

)
T

A
N

K
 
5
(
H

S
D

)

(
U

/
G

)
T

A
N

K
 
4
(
H

S
D

)

(
U

/
G

)
T

A
N

K
 
3
(
H

S
D

)

(
U

/
G

)
T

A
N

K
 
2
(
H

S
D

)

(U/G)TANK 18(HSD)

(U/G)TANK 18(HSD)

(U/G)TANK 21(HSD)

(U/G)TANK 20(HSD)

HSD PUMP ROOM

HSD PUMP ROOM

ENT.GATE

ENT.GATE

ENT.GATE

ENT.GATE

ENT.GATE

E
N

T
.
G

A
T

E

E
N

T
.
G

A
T

E
E

N
T

.
G

A
T

E

WATCHMAN BOOTH

WATCHMAN BOOTH

W
A

T
C

H
M

A
N

 
B

O
O

T
H

WATCHMAN BOOTH

GIS TRANSFORMER

R
A

I
N

 
W

A
T

E
R

 
H

A
R

V
E

S
T

I
N

G

R
A

I
N

 
W

A
T

E
R

 
H

A
R

V
E

S
T

I
N

G

R
A

I
N

 
W

A
T

E
R

 
H

A
R

V
E

S
T

I
N

G

 
&

 
E

X
I
T

E
N

T
R

Y

 
 
 
 
 
 
 
M

A
I
N

7
.
4

5

80.38 10.50 9.43

7
.
5

0

107.35

1
2

0
.
4

8

11.10

6
.
0

0
6

.
0

0

9
.
0

0

6.00

6.00

6.00

6.00

13.24

2
.
5

0

2.50

2
.
5

0

2.50

2.50

2
.
5

0

3
.
0

0

4.00

3
.
0

0

4.00

6
.
1

9

31.89

2
.
5

0

2.50

3
8
.
1
0
(
C

O
P

)

6

.

5

2

(

C

O

P

)

2
1
.9

0
(C

O
P

)

6
3

.
9

4
(
C

O
P

)

25.24(COP)

12.50

3
.
0

0

12.50

3
.
0

0
3

.
0

0

12.50

12.50

3
.
0

0
3

.
0

0

12.50

1
2

.
5

0

3.00

1
2

.
5

0

3.00

1
2

.
5

0

3.00

1
2

.
5

0

3.00

1
2

.
5

0

3.00

1
2

.
5

0

3.00

1
2

.
5

0

3.00

1
2

.
5

0

3.00

1
2

.
5

0

3.00

1
2

.
5

0

3.00

1
2

.
5

0

3.00

1
2

.
5

0

3.00

1
2

.
5

0

3.00

1
2

.
5

0

3.00

1
2

.
5

0

3.00

1
2

.
5

0

3.00

1
0

.
4

7

7.75

1
0

.
4

7

3.35

5
.
6

0

7.00

6
4
.0

1
(S

B
)

1
0
6
.
8
4
(
S

B
)

118.00(PB)

1
3

0
.
3

0
(
P

B
)

121.50(P
B

)

1
6

.
4

7

1
6
.
1
4

1
6

.
4

7
1

6
.
4

7

19.04

1
6

.
4

4

17.75

U
P

U
P

D
N

17
.5

3

36.55

7.20

19
.6

8(
C

O
P

)

120.59(SB)

13
2.

08
(S

B
)

59.07(SB)

24
.1

8(
S

B
)

12
8.

80
(P

B
)

7.50(PB)
TWO WAY DRIVEWAY

T
W

O
 
W

A
Y

 
D

R
I
V

E
W

A
Y

S

P

L
A

Y

1
0

.
8

0
 
M

 
L

O
N

G
 
&

 
0

.
9

0
 
M

 
H

I
G

H
 
H

A
N

D
I
C

A
P

 
R

A
M

P

1
1

.
6

6
 
L

O
N

G
 
a

n
d

 
0

.
9

0
 
H

I
G

H
 
H

A
N

D
I
C

A
P

 
R

A
M

P

B
E

L
L

 
M

O
U

T
H

 
S

P
A

C
E

VISITOR

ENTRY GATE

U
V

S
S

SITE PLAN (Scale - 1:200)

BUILDING

FSI AREA

COMM. RESI.

DU

TOTAL

IND. INST.

BUILDING WISE FSI STATEMENT

FSI AREA

NO OF SAME BUILDING

74752.32DATA CENTRE 0.000.00 0.00 74752.930

74831.00Total 0.000.00 0.00 74831.610

Ramp Slope1:12

3/4"ØM.S.Pipe
2"ØM.S.Pipe

Waist slab

Waist slab

Tread  0.25

Finished level 

Railing at .90m Height

Railing at .75m Height 

HAND RAIL SECTION

Riser   0.15

of step2.10 x 2.10
D4

2.50

.202.10.20

.2
0

2.
10

.2
0

CW1

G.LG.L .4
5

.3
0

3.
00

WATCHMAN
BOOTH

G.LG.L .4
5

.3
0

3.
00

WATCHMAN

BOOTH

WATCHMAN BOOTH DETAIL
PLAN

ELEVATION SECTION

3.60 x 2.60

D4

4.00

3.
00

3.60 .20

2.
60

.2
0

G.L G.L.4
5

.3
0

3.
50

HSD PUMP ROOM 

G.LG.L .4
5

.3
0

3.
50

HSD PUMP ROOM DETAIL
PLAN

ELEVATION SECTION

.20

.2
0

W3

W2

2.
50

3.
45

3.
45

DWARF  WALL  SECTION

INSIDE PAVING OUTSIDE

KERB

M
A

IN
 R

O
A

D
 [ 

C
H

E
N

N
A

I B
Y

E
 P

A
S

S
 R

O
A

D
 ]3RD MAIN ROAD

PROPOSED SITE

CTH  ROAD

TELEPHONE EXCHANGE

TO AMBATHUR

TO PADI

AMBATHUR ESTATE 

O
M

R
 F

O
O

D
 S

T
R

E
E

T
T

O
 P

U
Z

U
A

L

T
O

 M
A

D
U

R
A

V
O

Y
A

L

KEY PLAN
[ NOT TO SCALE ]

BUS TERMINUS

AMBATHUR

W

S

E

North

TERRACE

TERRACE

TERRACE

TERRACE

RECHARGE

WELL

DUG WELL

SUMP

DUG WELL

             FIRST FLASH

            ARRANGEMENT

RAINWATER PIPES

FILTER CHAMBER

MANHOLE COVER

PIPE

GATE GUTTER

SUMP

RECHARGE

WELL

RECHARGE

WELL

      BORE WELL

RWH - 3A

Rainwater Harvesting In Group Developments
Perporated Slab 1½" Thick

River Sand
Silt Arrester
Brickwork for supporting slab

Pebbles/Broken Bricks

Silt Aresster

PERCOLATION PIT

PUMP ROOM
BELOW

FIRE TANK-1
100 kL

FIRE TANK-2
100 kL

DOMESTIC TANK
100 kL

.3
0

8.
20

.3
0

11
.1

0

.304.50.3010.00.30

15.40

PLAN

PUMP ROOM
FIRE TANK-2
100 kL

.3
0

4.
50

.3
0

5.
10

GL GL

CROSS SECTION

.3
0

3.
50

.3
0

3.
50

.3
0

11
.1

0

2.
00

.3
0

UG SUMP DEATILS

RAIN WATER COLLECTION SUMP

To Motor..1
5

.1
5

18
.3

0m

.15

G.L.

Earth

Earth

pipe
perforated  
.15m dia 

Water
RAIN WATER
COLLECTION  TANK
50 KL

7.00

.30 6.40 .30

.3
0

5.
00

.3
0

5.
60

7.00

.30 6.40 .30

.3
0

2.
00

.3
0

2.
60

RAIN WATER
COLLECTION  TANK
50 KL

GLGL

CROSS SECTION

PLAN

LL

12 CM Ø R.W PIPE

B
U

IL
D

IN
G

RAIN WATER

Ø8" SLOTTED PIPE
NYLON MESH INSULATED

1-1/4"  BLUE METAL
10"  ACHOR

WEEP HOLES (TYP.)

S
A

N
D

Y
 S

T
R

A
T

A

S
A

N
D

Y
 S

T
R

A
T

A

WITH OUT WEEP HOLES

MESH

Ø600 ACCESS COVER

RAIN WATER RECHARGE WELL (RCW)

WITH OUT WEEP HOLES

LVL.

JELLY

STRATA IN SOIL

FILLING (FINE)

INLET
OVERFLOW

RIVER SAND 

UPTO SANDY

STONE
50/75 MM

FORMED GROUND

2" THK. Ø6'-6" (I.D) R.C.C RING

CROSS SECTION THROUGH

COARSE SAND FILLING NETLON

2" THK. Ø6'-6" (I.D) R.C.C RING

TERRACE

COLLECTION SUMP

0.60X0.60 COLLECTION
 TRENCH

3.
60

GLGL

S
A

N
D

 F
IL

LI
N

G

HSD TANK

GLGL

N
3

M
1

M
2

N
3

M
1

M
2

PLAN

CROSS SECTION

SERVICE
ENTRY GATE

7.50

5.
50

PROPOSED CULVERT - 1
SIZE - 25.00M X 6.00M

PROPOSED CULVERT - 2
SIZE - 15.00M X 5.50M

PROPOSED CULVERT - 3
SIZE - 7.50M X 5.50M

ROAD
25.00

CONTAINER
ENTRY & EXIT

UVSSUVSSUVSS

PROPOSED CULVERT - 1
SIZE - 25.00M X 6.00M

6.
00

16
.15

1.
52

2.01

13
0.

30
M

 ( 
A

s 
P

er
 T

S
LR

 )
13

2.
08

M
 ( 

A
s 

P
er

 S
ite

 )

118.00M ( As Per TSLR )

123.08M ( As Per Site )

III
 R

D
  M

A
IN

 R
O

A
D

 [ 
C

H
E

N
N

A
I B

Y
E

 P
A

S
S

 R
O

A
D

 ]

12
8.

80
M

 ( 
A

s 
P

er
 T

S
LR

 )

10
6.

84
M

 ( 
A

s 
P

er
 S

ite
 )

41.63

121.50M ( As Per TSLR )

120.59M ( As Per Site )

COMMON EXIT GATE
EMPLOYEES ENTRY

12.00HSD PUMP ROOM-1 0.000.00 0.00 12.000

12.00HSD PUMP ROOM-2 0.000.00 0.00 12.000

54.68STP PUMP ROOM AT UG LEVEL 0.000.00 0.00 54.680

16.88

18.88

17.74

OPEN DRAIN

OPEN DRAIN

OPEN DRAIN

Gate Detail
Dwarfwall Masonry 
.075m ht.

Tyical Gate Detail
Dwarfwall Masonry 
.075m ht.

Gate Detail Gate Detail
Dwarfwall Masonry 
.075m ht.

Dwarfwall Masonry 
.075m ht.

Dwarfwall Masonry 
.075m ht.

Dwarfwall Masonry 
.075m ht.

SUBSTRUCTURE-3372

(
U

/
G

)
T

A
N

K
(
F

I
R

E
 
F

I
G

H
T

I
N

G
)

PUMP ROOM

4
.
9

3

11.10

3
.
5

0

10.00

1
0

.
4

7

7.75

1
0

.
4

7

3.35

FLOORS

FSI AREA

COMM. RESI.

DU

FSI AREA

TOTAL

IND. INST.

FLOOR WISE FSI STATEMENT:A AND B (DATACENTER)

0 5845.290.00 0.005845.29 0.00GROUND FLOOR

0 4589.730.00 0.004589.73 0.00FIRST FLOOR

0 5449.870.00 0.005449.87 0.00SECOND FLOOR

0 5586.620.00 0.005586.62 0.00THIRD FLOOR

0 5748.540.00 0.005748.54 0.00FOURTH FLOOR

0 5725.510.00 0.005725.51 0.00FIFTH FLOOR

0 5729.020.00 0.005729.02 0.00SIXTH FLOOR

0 5730.630.00 0.005730.63 0.00SEVENTH FLOOR

0 5727.510.00 0.005727.51 0.00EIGHTH FLOOR

0 5730.860.00 0.005730.86 0.00NINETH FLOOR

0 5731.260.00 0.005731.26 0.00TENTH FLOOR

0 3288.470.00 0.003288.47 0.00ELEVENTH FLOOR

0 3291.450.00 0.003291.45 0.00TWELFTH FLOOR

0 3289.230.00 0.003289.23 0.00THIRTEENTH FLOOR

0 3288.940.00 0.003288.94 0.00FOURTEENTH FLOOR

0 0.000.00 0.000.00 0.00Terrace

0 0.000.00 0.000.00 0.00Terrace

0 74752.930.00 0.0074752.93 0.00Total

3

SP1

5

4

5

5

6

5

8

7

1.05m

2m

Baffle

13

12

SL

Back Wash

FP

9

11

MB

Ø0.35m

SP2

+4.45

1.6m

3m

+7.45

13

12

SL

SP2

2.75m

+7.20

+7.45

3m

64

3

2m

+6.45

SP1

+7.90

+10.00

Treated Effluent

for reuse

Incoming Sewer

200mm SW @ 2.6M

From GL

LEGEND:

1.    SCREEN CHAMBER

2.    GRIT CHANNEL

3.    BALANCING TANK

4.    AERATION TANK

5.    EFFLUENT LAUNDER

6     SETTLING TANK

7.    CHLORINE CONTACT TANK

8.    CHLORINE DOSING RANK

9.    INTERMITTENT EFFLUENT STORAGE TANK

10.    PRESSURE SAND FILTER

11.  ACTIVATED CARBON FILTER

12.  EFFLUENT SUMP

13.  SLUDGE COLLECTION  TANK

AV AIR VENT

PB PANEL BOARD

FP  BELT FILTER PRESS WITH POST LIME MODULE

PC DT - POST CHLORINATION DOSING TANK

SP1  SUBMERSIBLE PUMP - 1.50 cu.m/hr @ 12 m

SP2  SUBMERSIBLE PUMP

SL    SLUDGE PUMP - 10cu.m.hr @ 10m

MB   MONOBLOCK PUMP - 1.50 cu.m/hr @ 12 m

DP   DRAIN PUMP

B1,B2  AIR BLOWERS FOR DIFFUSED

       AERATION AND AIR CIRCULATION

RAW SEWAGE LINE (80mm dia)

EFFLUENT LINE (80mm dia)

SLUDGE LINE (80mm dia)

AIR LINE (40mm dia)

DUCT PROVIDED FOR AIR

CIRCULATION IN BASEMENT

DIFFUSED AIR ARRANGEMENT

3.2m

2m 2.2m 1m 1.8m

2.2m2m 1m

1.8m

FP

2.1m

PB

+2.85

GL

A

A

PROPOSED LOCATION AND ACCESS TO STP:

The treatment units are proposed to be constructed below GL with access

from Manhole opening provided at ground level. The panel board and air

blowers are to be placed on the platform of  STP. The air inflow pipe to

blowers and air vent pipe to be laid below drive way  and fixed in the

compound wall for air circulations.

0.5m

0.7m

0.5m

0.5m

1m

0.5m

10

For Back Wash

from Effluent sump

To Effluent

sump

From Intermittent

Effluent Storage Tank

To Balancing Tank

DETAILS OF

FILTERS

11

MB

SEWAGE TREATMENT PLANT OF CAPACITY 0.035 MLD

PLAN

SECTION A-A

DESIGN DATA:

Total FSI Area                  -          74724.98 Sq.m

No of Occupants                -          850

Rate of water supply          -          45 lpcd

Water Consumption           -          38250 L/D

Sewage Generated              -          30600 L/D

Proposed capacity of STP  -          0.035 MLD

2.1m

Sludge lime

Granules

Sludge lime

Granules

PC DT

B1

B2

PB

B1

Incoming Sewer

200mm SW @ 2.6 M

From GL

Man Hole

10m

3.5m

AVAVAVAVAV

Air Inflow pipe

GL

+10.00

+4.45

2.1m

3.3m

0.15m

+4.45

PLAN @ G.L

INFLUENT AND EFFLUENT

CHARACTERISTICS:

PARAMETER    INFLUENT      EFFLUENT

         pH                  6.5 - 8.0            6.5 - 8.0

         S.S                  450 mg/l          < 30 mg/l

         BOD3             350 mg/l           < 20 mg/l

1m

1m

0.5m

0.5m

+7.40

+6.90

+7.10

1

2

Ø0.4m

Ladder

A
i
r
 
i
n

f
l
o

w
 
p

i
p

e

DP

2.6m

10

1.65m

1.3m

1

2

AVAV

0.25m

O
SR

Area : 1618 SQ.M

(GIFT DEED DOCUMENT

NO - 14646 / 2022 .

DATED-19.10.2022)

AutoCAD SHX Text
%%UPHYSICALLY CHALLANGED PERSONS RAMP HAND RAIL DETAIL

AutoCAD SHX Text
%%uBore Well Detail.

AutoCAD SHX Text
%%uSection.

AutoCAD SHX Text
%%uPlan.

AutoCAD SHX Text
PEDESTAL

AutoCAD SHX Text
1150X1150

AutoCAD SHX Text
P1

AutoCAD SHX Text
56

AutoCAD SHX Text
%%UPILE CAP PLAN FOR COL. NO. 56

AutoCAD SHX Text
 P.C.C.

AutoCAD SHX Text
 P.C.C.

AutoCAD SHX Text
 P.C.C.

AutoCAD SHX Text
PILE 900 %%C 

AutoCAD SHX Text
PILE 900 %%C 

AutoCAD SHX Text
450 THK.

AutoCAD SHX Text
PLUM CONCRETE

AutoCAD SHX Text
BOLTS AS PER DETAILS

AutoCAD SHX Text
PLATE AS PER SCHEDULE WITH

AutoCAD SHX Text
COLUMN SIZE &

AutoCAD SHX Text
M50 CONCRETE FILLING

AutoCAD SHX Text
COLUMN  56

AutoCAD SHX Text
SHEAR CONNECTOR 

AutoCAD SHX Text
INNER SIDE IN ALL PLATE

AutoCAD SHX Text
SHEAR CONNECTOR 

AutoCAD SHX Text
INNER SIDE IN ALL PLATE

AutoCAD SHX Text
BASE PLATE

AutoCAD SHX Text
40mm (MAX.) HIGH STRENGTH NON

AutoCAD SHX Text
SHRINKAGE GROUT

AutoCAD SHX Text
EACH WAY AT TOP

AutoCAD SHX Text
25HT@100 C/C

AutoCAD SHX Text
%%USECTION L-L

AutoCAD SHX Text
(SUPPORTING CHAIRS FOR TOP STEEL TO BE PROVIDED & NOT SHOWN FOR CLARITY) 

AutoCAD SHX Text
EACH WAY AT BOTTOM

AutoCAD SHX Text
25HT@100 C/C

AutoCAD SHX Text
FACE BARS 

AutoCAD SHX Text
10HT@200 C/C

AutoCAD SHX Text
24XD

AutoCAD SHX Text
(M15)

AutoCAD SHX Text
 P.C.C.

AutoCAD SHX Text
20-25HT

AutoCAD SHX Text
1150 X 1150

AutoCAD SHX Text
PEDESTAL - P1

AutoCAD SHX Text
8HT@100 C/C

AutoCAD SHX Text
LINKS

AutoCAD SHX Text
FILLING

AutoCAD SHX Text
(REINFORCEMENT BENT AT BOTTOM OF PILE = 350MM) 

AutoCAD SHX Text
TB1

AutoCAD SHX Text
300 THK.

AutoCAD SHX Text
PLUM CONCRETE (M15)

AutoCAD SHX Text
T.O.S.+102.10

AutoCAD SHX Text
N.G.L+100.20

AutoCAD SHX Text
PILE CAP TOP+100.80

AutoCAD SHX Text
PEDESTAL TOP

AutoCAD SHX Text
INTERNAL ROAD

AutoCAD SHX Text
250 THK. GRADE SLAB

AutoCAD SHX Text
INTERNAL ROAD LVL+101.20

AutoCAD SHX Text
200MM THK RC UPSTAND

AutoCAD SHX Text
WATER PROOFING

AutoCAD SHX Text
.25

AutoCAD SHX Text
.30

AutoCAD SHX Text
.10

AutoCAD SHX Text
.25

AutoCAD SHX Text
1.05

AutoCAD SHX Text
.30

AutoCAD SHX Text
3.75

AutoCAD SHX Text
150

AutoCAD SHX Text
100

AutoCAD SHX Text
150

AutoCAD SHX Text
100

AutoCAD SHX Text
1.50

AutoCAD SHX Text
1.50

AutoCAD SHX Text
1.50

AutoCAD SHX Text
1.13

AutoCAD SHX Text
1.13

AutoCAD SHX Text
.75

AutoCAD SHX Text
.75

AutoCAD SHX Text
117°

AutoCAD SHX Text
117°

AutoCAD SHX Text
153°

AutoCAD SHX Text
153°

AutoCAD SHX Text
3.75

AutoCAD SHX Text
.75

AutoCAD SHX Text
1.13

AutoCAD SHX Text
1.13

AutoCAD SHX Text
.75

AutoCAD SHX Text
.75

AutoCAD SHX Text
.75

AutoCAD SHX Text
2.25

AutoCAD SHX Text
EACH FACE

AutoCAD SHX Text
LVL+101.20

AutoCAD SHX Text
+101.85

AutoCAD SHX Text
%%UCOMPOUND WALL DETAILS

AutoCAD SHX Text
%%UHSD TANK DETAIL



ISO_full_bleed_2A0_(1189.00_x_1682.00_MM)

SHEET NO.

FLOOR NAME

FLOOR NAME

02/18

PLAN SHOWING THE PROPOSED ADDITIONAL

CONSTRUCTION OF 5TH FLOOR(PART) TO 10TH FLOOR(PART)

AND CHILLER PLANT AT TERRACE FLOOR PART AT SOUTHERN

PORTION OF HIGH RISE  DATA CENTER BUILDING TO THE

EARLIER APPROVED BUILDING WITH  GROUND FLOOR +

14 FLOORS AND CHILLER PLANT AT TERRACE FLOOR PART

AND  HSD PUMP ROOM  2 NOS. IN GROUND LEVEL  AND A

SEPARATE PUMP ROOM  BELOW  GROUND LEVEL  AT

PLOT NO. 20, AMBATTUR INDUSTRIAL ESTATE ABUTTING

CHENNAI BYE-PASS ROAD, CHENNAI - 600 098 COMPRISED IN

OLD S.NO. 130 PART, 131 PART, 138 PART, 141 PART,

T.S. NO. 17, BLOCK NO: 54 OF  AMBATTUR  VILLAGE,

AMBATTUR TALUK , THIRUVALLUR DISTRICT, WITHIN THE

LIMITS OF GREATER CHENNAI CORPORATION.

N

Applicants ( Owner / Developer / Power of Attorney )

This Planning Permission issued under

New Rule TNCDBR, 2019 is subject

 to final outcome of the W.P.

 (MD) No.8948 of 2019 and WMP (MD)

 Nos. 6912 & 6913 of 2019.

Owner-1

Owner-2

Owner-3

Owner-4

Owner-5

Owner-6

Owner-7

Owner-8

Owner-9

Owner-10

Owner-11

Owner-12

Owner-13

Owner-14

Owner-15

Owner-16

Owner-17

Owner-18

Owner-19

Owner-20

Name

STRC_ENG_SIGN ARCH_SIGN

Signature

Name

Signature

Name

Signature

1:100

SCALE

CHENNAI METROPOLITAN DEVELOPMENT AUTHORITY

APPROVED

SUBJECT TO THE CONDITIONS MENTIONED IN THIS OFFICE

For (Deputy Planner / Chief Planner / Member-Secretary)

High Rise Building / Non High Rise Building

This Approval is valid only after building Permit is issued by the concerned Local Body.

APPROVAL CONDITION

QR

CODE

PERMIT_NO

PLAN_PERM_NO

FILE_NO

DATE

DIG_SIGN

Gift Deed Number

PREV_FILE_NO

PREV_APPV_DATE

PREV_APPV_NO

PREV_PERM_NO

KEY NO. 3688

This is a system generated drawing as per the soft copy submitted by the Architect/ License Engineer

16.21

1
.
2
0

2
1
.
8
0

2.00

2
9
.
3
9

1.00

2
9
.
7
9

0.30

0
.
3
0

82.50

0
.
3
0

82.50

0
.
1
8

56.42

5
9
.
2
7

59.97

5
8
.
9
6

0.28

5
8
.
6
7

59.40

5
8
.
7
0

59.40

0
.
1
1

3.27

0
.
9
0

0.980
.
9
0

2.46

0.80

1
.
5
8

0.96

1.00

1.12

0
.
7
5

1.85

4.88

1
.
0

0

1.43

1.00

1
.
0

0

1.55

1.20

1
.
0

0

1.15

1.00

1
.
0

0

0
.
8
0

1.80

0.80

1
.
2
0

1.50

0
.
8
0

1.20

0
.
8
0

1.20

1.501.063.681.20

1
.
0
0

1.201.121.001.001.05

2
9
.
3
9

1.00

2
9
.
7
9

0.30

0
.
3
0

82.50

0
.
3
0

82.50

9.20

2
.
1

8

6.20

4
.
6
7

29.97